

TEST REPORT



Ittis-Axt Kanada, 1.000g (Art.No. OX 15 H-1007)

Test number: 0488

OWNER OF TEST CERTIFICATE:

GEDORE Werkzeugfabrik
GmbH & Co. KG
Remscheider Strasse 149
42899 Remscheid - Germany

www.ochsenkopf.com




OCHSENKOPF
BY GEDORE



Test results and evaluations

GEDORE Werkzeugfabrik GmbH & Co. KG, 42899 Remscheid - Germany

Application field

Universal ax for professional use

Test item	Test result
Handling	Molded handle with knob, more durable with head attached Slender leaf, suitable for decoupling well Handy Good grip and favorable center of gravity
Durability	Very good quality and workmanship of the materials used Multiple securing of the stem Stem not protected in the area of the hammer head
Safety	GS - examination by VPA Remscheid

Execution

Sheet forged from quality steel. Stem made of hickory wood, several times secured in the eye.

Technical specifications

Overall length	725 mm
Length head	190 mm
Width of the cutting edge	124 mm
Height	38 mm
Length / width of the striking plate	55 x 35 mm
Total weight	1.920 g
Material and hardness according to DIN 7287 A	54 HRC

Prüfausschuss Geräte und Werkzeuge
Obmann: Dr. Sebastian Paar, Laubau

Prüfabschluss **September 2019**
Zulassung bis: **September 2024**
Erstzulassung: **September 1962**

Verantwortlicher Prüflingenieur:

Patrick Müßig

patrick.muessig@kwf-online.de

Praxiseinsätze bei professionellen Anwendern

Kuratorium für Waldarbeit und Forsttechnik e.V.

Spremlinger Straße 1

64823 Groß-Umstadt

Telefon 06078-785-0

Telefax: 06078/785-50

Internetseite: www.kwf-online.de